
 
 

 Sporton International Inc. (Kunshan) Page Number : A42 of A288  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95-CGA437T  

 

 

 FCC RF TEST REPORT 

 
Report No. : FR2O2817D 

 

 

    

11AX160MIMO_Total_6025 

 

  



 
 

 Sporton International Inc. (Kunshan) Page Number : A43 of A288  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95-CGA437T  

 

 

 FCC RF TEST REPORT 

 
Report No. : FR2O2817D 

 

 

    

11AX160MIMO_Total_6185 

 

  



 
 

 Sporton International Inc. (Kunshan) Page Number : A44 of A288  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95-CGA437T  

 

 

 FCC RF TEST REPORT 

 
Report No. : FR2O2817D 

 

 

    

11AX160MIMO_Total_6345 

 

  



 
 

 Sporton International Inc. (Kunshan) Page Number : A45 of A288  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95-CGA437T  

 

 

 FCC RF TEST REPORT 

 
Report No. : FR2O2817D 

 

 

    

11AX160MIMO_Total_6505 

 

  



 
 

 Sporton International Inc. (Kunshan) Page Number : A46 of A288  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95-CGA437T  

 

 

 FCC RF TEST REPORT 

 
Report No. : FR2O2817D 

 

 

    

11AX160MIMO_Total_6665 

 

  



 
 

 Sporton International Inc. (Kunshan) Page Number : A47 of A288  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95-CGA437T  

 

 

 FCC RF TEST REPORT 

 
Report No. : FR2O2817D 

 

 

    

11AX160MIMO_Total_6825 

 

  



 
 

 Sporton International Inc. (Kunshan) Page Number : A48 of A288  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95-CGA437T  

 

 

 FCC RF TEST REPORT 

 
Report No. : FR2O2817D 

 

 

    

11AX160MIMO_Total_6985 

 

  



 
 

 Sporton International Inc. (Kunshan) Page Number : A49 of A288  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

FCC ID: G95-CGA437T  

 

 

 FCC RF TEST REPORT 

 
Report No. : FR2O2817D 

 

 

    

Occupied channel bandwidth 

Test Result 

TestMode Antenna Freq(MHz) 
OCB 

[MHz] 
FL[MHz] FH[MHz] Limit[MHz] Verdict 

11AX20MIMO 

Total 5935 19.380 5925.25 5944.64 --- --- 

Total 5955 18.331 5945.25 5963.59 --- --- 

Total 6175 18.781 6165.35 6184.14 --- --- 

Total 6415 18.931 6405.30 6424.24 --- --- 

Total 6435 19.230 6425.40 6444.64 --- --- 

Total 6475 19.230 6465.40 6484.64 --- --- 

Total 6515 19.230 6505.40 6524.64 --- --- 

Total 6535 19.030 6525.30 6544.34 --- --- 

Total 6695 19.180 6685.50 6704.69 --- --- 

Total 6855 19.180 6845.25 6864.44 --- --- 

Total 6875 19.030 6865.65 6884.69 --- --- 

Total 6895 19.080 6885.30 6904.39 --- --- 

Total 6995 19.180 6985.30 7004.49 --- --- 

Total 7095 19.230 7085.25 7104.49 --- --- 

Total 7115 19.380 7105.15 7124.54 --- --- 

11AX40MIMO 

Total 5965 37.462 5946.01 5983.48 --- --- 

Total 6165 37.562 6146.01 6183.58 --- --- 

Total 6405 37.762 6386.01 6423.78 --- --- 

Total 6445 37.862 6426.01 6463.88 --- --- 

Total 6485 37.762 6466.11 6503.88 --- --- 

Total 6525 37.762 6506.11 6543.88 --- --- 

Total 6565 37.762 6546.11 6583.88 --- --- 

Total 6685 37.462 6665.81 6703.28 --- --- 

Total 6845 37.462 6825.81 6863.28 --- --- 

Total 6885 37.662 6865.71 6903.38 --- --- 

Total 6925 37.762 6905.71 6943.48 --- --- 

Total 7005 37.662 6985.81 7023.48 --- --- 

Total 7085 37.762 7065.81 7103.58 --- --- 

11AX80MIMO 

Total 5985 76.483 5946.39 6022.88 --- --- 

Total 6145 76.243 6106.27 6182.52 --- --- 

Total 6385 77.082 6346.27 6423.36 --- --- 

Total 6465 77.202 6426.27 6503.48 --- --- 

Total 6545 76.483 6506.03 6582.52 --- --- 
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Total 6625 76.963 6586.63 6663.60 --- --- 

Total 6705 76.843 6666.15 6743.00 --- --- 

Total 6785 76.723 6746.03 6822.76 --- --- 

Total 6865 76.843 6826.03 6902.88 --- --- 

Total 6945 77.082 6906.51 6983.60 --- --- 

Total 7025 76.843 6986.03 7062.88 --- --- 

11AX160MIMO 

Total 6025 157.522 5946.35 6103.64 --- --- 

Total 6185 156.803 6106.35 6263.16 --- --- 

Total 6345 157.042 6266.59 6423.64 --- --- 

Total 6505 157.042 6425.87 6582.92 --- --- 

Total 6665 156.803 6585.87 6742.68 --- --- 

Total 6825 156.563 6746.11 6902.68 --- --- 

Total 6985 156.803 6906.35 7063.16 --- --- 
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In-Band Emissions 

Test Result 

TestMode Antenna Freq(MHz) Result Limit Verdict 

11AX20MIMO 

Total 5935 See test graph See test graph PASS 

Total 5955 See test graph See test graph PASS 

Total 6175 See test graph See test graph PASS 

Total 6415 See test graph See test graph PASS 

Total 6435 See test graph See test graph PASS 

Total 6475 See test graph See test graph PASS 

Total 6515 See test graph See test graph PASS 

Total 6535 See test graph See test graph PASS 

Total 6695 See test graph See test graph PASS 

Total 6855 See test graph See test graph PASS 

Total 6875 See test graph See test graph PASS 

Total 6895 See test graph See test graph PASS 

Total 6995 See test graph See test graph PASS 

Total 7095 See test graph See test graph PASS 

Total 7115 See test graph See test graph PASS 

11AX40MIMO 

Total 5965 See test graph See test graph PASS 

Total 6165 See test graph See test graph PASS 

Total 6405 See test graph See test graph PASS 

Total 6445 See test graph See test graph PASS 

Total 6485 See test graph See test graph PASS 

Total 6525 See test graph See test graph PASS 

Total 6565 See test graph See test graph PASS 

Total 6685 See test graph See test graph PASS 

Total 6845 See test graph See test graph PASS 

Total 6885 See test graph See test graph PASS 

Total 6925 See test graph See test graph PASS 

Total 7005 See test graph See test graph PASS 

Total 7085 See test graph See test graph PASS 

11AX80MIMO 

Total 5985 See test graph See test graph PASS 

Total 6145 See test graph See test graph PASS 

Total 6385 See test graph See test graph PASS 

Total 6465 See test graph See test graph PASS 

Total 6545 See test graph See test graph PASS 

Total 6625 See test graph See test graph PASS 
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Total 6705 See test graph See test graph PASS 

Total 6785 See test graph See test graph PASS 

Total 6865 See test graph See test graph PASS 

Total 6945 See test graph See test graph PASS 

Total 7025 See test graph See test graph PASS 

11AX160MIMO 

Total 6025 See test graph See test graph PASS 

Total 6185 See test graph See test graph PASS 

Total 6345 See test graph See test graph PASS 

Total 6505 See test graph See test graph PASS 

Total 6665 See test graph See test graph PASS 

Total 6825 See test graph See test graph PASS 

Total 6985 See test graph See test graph PASS 
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